
Installation and
Owner’s Manual

Air-cooled, Prepackaged
Automatic Standby Generators

Model No. 004916-0
(10 kW NG, 11 kW LP)

DANGER
DEADLY EXHAUST FUMES. OUTDOOR INSTALLATION ONLY!

Not intended for use as Primary Power in place of utility or in
life-support applications. 

*This manual should 
remain with the unit.



 26 

60

9

57

3
60

20

72

21

15

51

53

54

69

76
77 75

17

48
47

49

52 50

5546

17

67

31

85

73 44

74

42

38
27

18

26

70
25

28
23

29

9

17

22

"A"

15

14

37

34

"A" 41

17

17

87

86

30

16

37

43 17

60

27
84

33

33

17
32

35

40

9

6

63

6

24 11

58

8

8

83

7

64

62
65

13

4

8

36

79

23

66

5

1

64

68

8

Section 8 — Exploded Views and Parts Lists
Air-cooled 11 kW Generators
Enclosure – Drawing No. 0E4884-B



  27

ITEM PART NO. QTY. DESCRIPTION

 1 0E7325 4 HHFS, 1/4"-20 X 5/8" GRADE 5
 4 0E6884 1 SEAL, ALTERNATOR SHAFT
 5 0E4706A 1 SOUND BAFFLE INTAKE SCROLL
 6 0D1131 1 GUARD,FAN
 7 0E4706 1 SCROLL, INTAKE
 8 0C2824 11 SCREW TAP-R #10-32 X 9/16"
 9 039253 6 SCREW HHC M8-1.25 X 20
 10 0A8250 1 SCREW HHC 3/8"-24 X 2" G8
 11 0C3032 1 PLATE, FAN
 12 0C3031 1 FAN FLYWHEEL NYLON
 13 0E4683 1 FAN HUB WITH D-DRIVE
 14 0E4378 1 ASSEMBLY, AIR INTAKE DUCT
 15 0E6342 1 LATCH, ADJUSTABLE DRAW
 16 0E7570 2 GAS SPRING
 17 0E2874 37 SCREW TAP-R 1/4"-20 X 3/4"
 18 0E4808 1 SUPPORT LOWER AIR INTAKE SEAL
 19 083512 4 SCREW HHTT M8-1.2 X 16mm
 20 0E4809A 1 BASE PAD
 21 0E4377 1 BASE, ENCLOSURE
 22 0C2937 1 BRACKET BATTERY HOLD DOWN
 23 022129 12 WASHER LOCK M8-5/16"
 24 0E1330A 1  GROMMET, 38.1mm CROSS SLIT WITH 

HOLE
 25 0E4805 1 BRACKET, BATTERY POSITION
 26 0E4811 1 BRACKET, REGULATOR
 27 0D3700 26 NUT FLANGE M6-1.0 NYLOK
 28 0E5299D 1 FOAM, ENGINE SIDE PANEL ACOUSTIC
 29 0E5299C 1  FOAM, ALTERNATOR SIDE PANEL 

ACOUSTIC
 30 0E5297 1 FOAM, ENGINE ENCLOUSURE BACK
 31 0E4379 1 ENCLOSURE, POWER HEAD
 32 0E5273 1 RAIL, ROOF STAY SUPPORT
 33 0F0165 2 HINGE TYPE B WITH STUDS, PIN
 34 0F0165A 1 HINGE TYPE B WITH STUDS, SOCKET
 35 0F0164A 1 HINGE TYPE A WITH STUDS, SOCKET
 36 036261 6 RIVET POP 0.125" X 0.275"
 37 0E7571 2 BALL STUD, GAS SPRING MOUNT
 38 027028 2 NUT LOCK HEX 5/16-18 NYL INSRT
 39 0E7725 1 BRACKET, GAS SPRING
 40 0E6513 1 ASSEMBLY, ROOF
 41 0E5298F 1 FOAM, 400 X 220 THERMAL ACOUSTIC
 42 0E5298E 1 FOAM, 421.5 X 220 THERMAL ACOUSTIC
 43 0E4380 1 COVER, BACK EXHAUST ENCLOSURE
 44 0E4382 1 COVER, FRONT EXHAUST ENCLOSURE
 45 0E5298 1 FOAM, 746 X 296.5 THERMAL ACOUSTIC

ITEM PART NO. QTY. DESCRIPTION

 46 0E5297A 1  FOAM, BACK PANEL THERMAL 
ACOUSTIC

 47 0E5297D 1  FOAM, FRONT PANEL THERMAL 
ACOUSTIC

 48 0E5297B 1  FOAM, FRONT PANEL THERMAL 
ACOUSTIC

 49 0E5297C 1  FOAM, BACK PANEL THERMAL 
ACOUSTIC

 50 0E4385 1 DUCT, EXHAUST
 51 0D3037A 1 LATCH, 1/4 TURN NONLOCKING
 52 0C7781A 1 PAWL, DOOR
 53 0E5298C 1 FOAM, 646 X 447 THERMAL ACOUSTIC
 54 0E5298D 1 FOAM, 610 X 452 THERMAL ACOUSTIC
 55 0E4813 1 BAFFLE FRONT EXHAUST DIVIDER
 56 0E4384 1 BAFFLE BACK EXHAUST DIVIDER
 57 0E4783 1 DEFLECTOR, EXHAUST 
 58 0E6005 1 DEFLECTOR, ALTERNATOR AIR
 59 042907 2 SCREW HHC M8-1.25 X 16mm
 60 022145 7 WASHER FLAT 5/16"-M8
 61 040976 4 SCREW SHC M8-1.25 X 20mm
 62 0E5267 1 MUFFLER
 63 0E3156 1 BRACKET, MUFFLER
 64 0D5823 2 BOLT U 5/16"-18 X 1.62" WITH SADDLE
 65 025145 1 BOLT U 5/16"-18 X 1.25" WITH SADDLE
 66 0E3206 1 TUBE, MUFFLER INLET
 67 0E7550 1 DEFLECTOR, EXHAUST
 68 0E5268 1 TAILPIPE, SS HSB EXHAUST
 69 0D9166 1 ASSEMBLY, TWIN REGULATOR
 70 0E5968 9.3' GASKET, EXTRUDED TRIM
 71 0E6820 1 GASKET, SCROLL
 72 087233 5 RIVET POP 0.187" X 0.450"
 73 0E5298A 1 FOAM, 746 X 92.5 THERMAL ACOUSTIC
 74 0E5298B 1 FOAM, 746 X 42.5 THERMAL ACOUSTIC
 75 0E5298G 1 FOAM, 646 X 86.8 THERMAL ACOUSTIC
 76 0E2833D 1 SHEET, HARDWRE CLOTH 787 X 267
 77 0D7176 14 WASHER SELF LOCKING
 79 045771 2 NUT HEX M8-1.25 G8
 80 0A1658 1 WASHER LOCK SPECIAL 1/4"
 81 022237 1 WASHER LOCK 3/8"
 82 022131 1 WASHER FLAT 3/8"
 83 031791 2 CLAMP CABLE 0.48" X 0.204" PLASTIC
 84 025034 1 PLUG STEEL 1.06"
 85 0E5298H 1 FOAM, 110 X 452 THERMAL ACOUSTIC
 86 0E5298J 1 FOAM, 146 X 447 THERMAL ACOUSTIC
 87 0E5298K 1 FOAM, 146 X 86.8 THERMAL ACOUSTIC

Section 8 — Exploded Views and Parts Lists
Air-cooled 11 kW Generators

Enclosure – Drawing No. 0E4884-B



 28 

29

47

43

4

25 24

40

25

25

33

54

48

8
7

48

46
47

4

3

3

8
7

18

2

10
11,13

9

50

60

36
32

3
5

39 50
32
33

39
61

62

31

32
26

57

19

9

22

63

16

11,12

59

58

17

16

15

20

56

20

22 24

30

51
31

32

27 21

8

8 7

20

16

64

65

6 52

Section 8 — Exploded Views and Parts Lists
Air-cooled 11 kW Generators
Control Panel – Drawing No. 0E4879-D



  29

ITEM PART NO. QTY. DESCRIPTION

 1 0E3312 1  ASSEMBLY, HOME STANDBY 
CONTROLLER

 2 0A1801 1 ASSEMBLY, BATTERY CHARGER ENGINE
 3 083049 1 ASSEMBLY, POTTED REGULATOR
 4 092036 8 PPHM S/LW #6-32 X 1/4" LONG
 5 0D3062A 4 HEX STAND-OFF #6-32 X 3/4"
 6 075235 4 SCREW HHC M5-0.8 X 30mm
 7 049226 6 WASHER LOCK M5
 8 051716 6 NUT HEX M5-0.8
 9 023484D 2 SNAP BUSHING 0.875"
 10 0E4387 1 CONTROL, PANEL
 11 032300 2 HOLDER FUSE
 12 022676 1 FUSE, 15AMP X AGC15
 13 0A9611 1 FUSE, 7.5AMP X AGC7.5
 14 0E3928 1 SWITCH, ROCKER SPST (ON)-OFF N/C
 15 0E4494 1 SWITCH ROC DPDT ON-OFF-ON
 16 074908 13 SCREW HHTT M5-0.8 X 10mm
 17 0E4806 1 COVER, CONTROL PANEL RIGHT
 18 0E5206 1 COVER, CONTROL PANEL LEFT
 19 0E6045 1 COVER, CONNECTION BOX
 20 045756 7 SCREW HHTT M6-1.0 X 10mm
 21 0E6044 1 CONNECTION BOX
 22 096021 2 GROMMET 0.75" X 0.06" X 0.50"
 23 046689 1 TERMINAL STRIP
 24 051715 8 NUT HEX M4-0.7
 25 022264 8 WASHER LOCK #8-M4
 26 075476 4 SCREW PPHM M4-0.7 X 16mm
 27 0E7886D 1 CIRCUIT BREAKER
 28 023897 2 WASHER FLAT #10
 29 0E7890 1  CIRCUIT BREAKER MOUNTING 

BRACKET
 30 083512 1 SCREW HHTT M8-1.2 X 16mm
 31 022507 2 SCREW HHC 1/4"-20 X 1/2" LONG
 32 022097 4 WASHER LOCK M6-1/4"
 33 022473 10 WASHER FLAT 1/4"-M6

ITEM PART NO. QTY. DESCRIPTION

 34 0D8502 1 NEUTRAL ISOLATOR
 35 045770 2 SCREW HHC M5-0.8 X 10mm
 36 075475 4 SCREW PPHM M4-0.7 X 10mm
 37 049721 1 SCREW HHC M6-1.0 X 35mm
 38 038750 1 SCREW HHC M6-1.0 X 30mm
 39 049813 4 NUT HEX M6 X 1.0
 40 054502 1 CIRCUIT BREAKER 3 X 1 
 41 075210A 1 BLOCK 1 POSITION
 42 0C1085 4 SCREW PPHM M3-0.5 X 8mm
 43 0C3910 1 TRANSFORMER
 44 043180 2 WASHER FLAT M4
 45 0C2174 1 RELAY 12V 25A SPST
 46 031879 4 WASHER FLAT #4
 47 043182 4 WASHER LOCK M3
 48 051714 4 NUT HEX M3-0.5
 49 063617 1 RELAY PANEL 12VDC DPDT 10A 240VAC
 50 036903 6 SCREW PPHM #6-32 X 5/8"
 51 0A1658 2 WASHER LOCK SPECIAL 1/4"
 52 059636 4 PLASTITE PH #4 X 0.37"
 53 0E5280 1 BRACKET, PCB HEADER SUPPORT
 54 0E6553 1 ISOLATOR/SHOULDER WASHER NYLON
 55 0E6553A 1 WASHER NYLON 0.50" X 0.32" X 0.12"
 56 0912970063 1 GROUND WIRE
 57 082625 4 NUT LOCK HEX #6-32 NYL INSERT
 58 0E4381 1 PANEL, TOP COMPARTMENT
 59 0E5840 1  CIRCUIT BREAKER 15A PUSH / PULL 

MAIN RESET
 60 0E4261 1 OUTLET, 15A GFCI DUPLEX
 61 0E7833 1 PLATE, WEATHERPROOF GFCI
 62 022985 4 WASHER FLAT #6
 63 0E9056 1 SOCKET, 12VDC ACCESSORY
 64 0912970064 1 GROUND WIRE
 65 0E9171 1 GASKET, WEATHERPROOF GFCI
 66 043182 4 WASHER LOCK M3

Section 8 — Exploded Views and Parts Lists
Air-cooled 11 kW Generators

Control Panel – Drawing No. 0E4879-D



 30 

53

40

35

37

39

38

54

41
42

56
55

50

51

17 2

33
31

30

34
26

28

27

3

29

18 4

25

5

4

13

2

36
44

45
43

47

49

16

14

52

19

15

6

23
21

22

12

9
10

7

11

8

Section 8 — Exploded Views and Parts Lists
Air-cooled 11 kW Generators
GT-990 Engine – Drawing No. 0F2000



  31

ITEM PART NO. QTY. DESCRIPTION

 1 0C5730A 1 ASSEMBLY, CRANKCASE RV
 2 0E9843 1 SEAL, 38 I.D. CRANKCASE 
 3 090388 6 SCREW, HHTT M6-1.0 X 12mm
 4 0C5372 1 ASSEMBLY, BREATHER
 5 0C3005 1 GASKET, BREATHER COVER
 6 0E3372A 1 SEPARATOR, OIL BREATHER
 7 0D8067A 1 ASSEMBLY, HEAD #1
 8 0C2981C 1 COVER, ROCKER
 9 071983 4 RETAINER, PISTON PIN 20
 10 0E2950 2 PISTON
 11 021533 2 SET, PISTON RING 90mm
 12 0E1466 2 PIN , PISTON
 13 0D4041 1 ASSEMBLY, CAMSHAFT & GEAR
 14 0C2977 1 GASKET, CRANK CASE
 15 0C5943 1 SEAL, OIL PASSAGE
 16 0E4357A 1 ASSEMBLY, CRANKSHAFT
 17 082774 1 KEY, WOODRUFF 4 X 19D
 18 0E3223 2 ASSEMBLY, CONNECTING ROD
 19 0C2978 2 GASKET, HEAD
 20 093873 3 WASHER, LOCK RIB M6
 21 021374 3 SCREW, SHC M6-1.0 X 30mm
 22 0C2994 1 SCREEN, OIL PICKUP
 23 0C2997 1 COVER, GEROTOR
 24 0C2995 1 GEROTOR, INNER
 25 0C2996 1 GEROTOR, OUTER
 26 0C3011 2 COVER, OIL RELIEF
 27 0C3009 2 SPRING, OIL RELIEF
 28 0C3010 2 BALL, 1/2D OIL RELIEF
 29 050873A 1 1/4" NPT PIPE PLUG
 30 0E9842 1 SEAL, 42 I.D. CRANKSHAFT
 31 0D9756 1 CONNECTOR, 3/8NPT TO INVTD FLR 3/8OD
 32 0C5732A 1 ASSEMBLY SUMP WITH PLUG
 33 0C3006 10 SCREW, HHFC M10-1.5 X 55mm
 34 080318 8 SCREW HHFC M6-1.0 X 25mm
 35 0C2982 1 COVER, ROCKER WITH OIL FILL
 36 093064 1 ASSEMBLY, OIL FILL CAP
 37 0C2979 2 GASKET, VALVE COVER
 38 086515 8 KEEPER, VALVE SPRING
 39 0D2274 4 RETAINER, VALVE SPRING
 40 0D3867 4 SPRING, VALVE
 41 078672 2 SEAL, VALVE STEM D7
 42 0C5371 4 WASHER, VALVE SPRING
 43 0D3998 4 NUT HEX M8-1.0 G8
 44 072694 4 STUD ROCKER ARM PIVOT
 45 0D5313 4 ROCKER ARM
 46 0E3273 1 SCREEN CRANKCASE BREATHER
 47 0D6024 2 PLATE, PUSH ROD GUIDE
 48 0C2976 12 SCREW HHFC M8-1.25 X 65mm
 49 0D8067B 1 ASSEMBLY, HEAD #2
 50 0C2229 2 VALVE, INTAKE
 51 086516 2 VALVE, EXHAUST
 52 0D9853D 4 PUSHROD 147
 53 083897 4 TAPPET, SOLID
 54 0E9323 1 STARTER MOTOR
 55 022129 2 WASHER LOCK M8
 56 061906 2 SCREW, HHC M8-1.25 X 85mm

Section 8 — Exploded Views and Parts Lists
Air-cooled 11 kW Generators

GT-990 Engine – Drawing No. 0F2000 



 32 

50

25

7

19

1

19

24

23

18

19

21
22

2

19

1
16

5

15 17

1
14

13

12

11

8

3

20
1

6765 58
44

34
28

27

26

32

31

29

39

30

35

33

38

57

53

37

52

"B"

49

36

51

1

92

54

55

19 40

43
44

44

50

44

48
47 46

101

91

97

41

100

99

42

82

76

69

66

6

64

56

63

10

9

4

71

68

70

75

74

6273

43

77
79
78

98

44
51

85

84

87

89

81

45

"B"

72
80

88

83

86

59

80

61

60

TO REGULATOR

90

44
101

95

93

94

102

"A"

"E"

"A"

"C"

"C"

"E"

Section 8 — Exploded Views and Parts Lists
Air-cooled 11 kW Generators
Engine Accessories – Drawing No. 0F2001-D



  33

Section 8 — Exploded Views and Parts Lists
Air-cooled 11 kW Generators

Engine Accessories – Drawing No. 0F2001-D

ITEM PART NO. QTY. DESCRIPTION

 1 045756 11 SCREW HHTT M6-1.0 X 10 YC
 2 0D1131 1 GUARD, FAN
 3 0F1169G 1 HOUSING, BLOWER V-TWIN RV
 4 0C9763 4 NUT,GROMMET 1/4 PLUG
 5 0E4386 1 TUBE, INTAKE
 6 0E5079 1 HOSE, BREATHER
 7 0C3034 1 NUT HEX M24-2.0 G8 YEL CHR
 8 0C3033 1 WASHER,BELLEVILLE 25MM BOLT
 9 051754 2 SCREW HHC M8-1.25 X 12 G8.8
 10 0A5992 2 WASHER SHAKEPROOF INT M8 SS
 11 0C3032 1 PLATE, FAN
 12 0C3031 1 FAN NYLON
 13 0C3725A 1 FLYWHEEL ASSEMBLY
 14 0F1170A 1 PLATE,BACKING WITH OIL COOL
 15 023484S 1 BUSHING SNAP
 16 0D9679A 1 WRAP, CRANKCASE SPCC
 17 0E6481 1  GT990 VERTICAL SHAFT DUEL/FUEL 

ENGINE
 18 0F1167A 1 WRAP, CYLINDER 1 SPCC
 19 056893 13 SCREW CRIMPTITE #10-24 X 1/2”
 20 055934M 1 CLAMP VINYL
 21 074908 2 SCREW HHTT M5-0.8 X 10mm BP
 22 0E7585 2 SPARK PLUG
 23 0E0998 1 CLAMP VINYL 9.5 O.D. TUBE
 24 0E4871 1 TUBE, OIL PASSAGE
 25 043790 1 BARBED ELBOW 90 3/8NPT X 3/8 
 26 0D3083 1 ASSEMBLY, OIL DRAIN HOSE
 27 0E0361A 1 OIL DRAIN / DIPSTICK TUBE
 28 0E0393 1 ASSEMBLY, CAP & DIP STICK
 29 0C2824 1 SCREW TAP-R #10-32 X 9/16” 
 30 065852 1 SPRING CLIP HOLDER 0.37”-0.62”
 31 075246 4 SCREW HHTT 3/8”-16 X 1-1/4” 
 32 0A4456 1 WASHER LOCK SPECIAL 3/8
 33 0A2311 2 SCREW SWAGE 1/4”-20 X 1” 
 34 070185B 1 OIL FILTER 
 35 0A8584 1 SWITCH OIL PRESSURE
 36 0A5360 1 SUPPORT OIL FLTR FLARE
 37 043182 2 WASHER LOCK M3
 38 0C1085 2 SCREW PPHM M3-0.5 X 8mm
 39 0E1497 1 SWITCH, OIL HIGH TEMPERATURE 
 40 0E3305 1 BRACKET, STEPPER MOTOR MOUNT
 41 0E5072 1 ROD, GOVERNOR
 42 0E5108 1 CONTROLLER
 43 047487 2 SCREW SHC M6-1.0 X 18mm
 44 022097 12 WASHER LOCK M6-1/4”
 45 0E4988 1 AIR BOX SUPPORT BRACKET
 46 055173 2 SCREW HHC M8-1.25 X 20mm G10.9
 47 022129 2 WASHER LOCK M8-5/16”
 48 022145 2 WASHER FLAT 5/16”-M8 ZINC
 49 0D9801A 1 WRAP, VALLEY UPPER SPCC
 50 047411 4 SCREW HHC M6-1.0 X 16mm
 51 022473 4 WASHER FLAT M6
 52 0C3018A 1  WRAPPER, UPPER #1 WITH M8 WELD 

NUT

ITEM PART NO. QTY. DESCRIPTION

 53 0D9680A 1 WRAPPER, VALLEY SPCC
 54 0D1143A 1  WRAPPER,UPPER #2 WITH M8 WELD 

NUT
 55 0E7209 1 ASSEMBLY GROUNDING WIRE
 56 0E4997 1 ASSEMBLY GROUND WIRE CONNECTOR
 57 0D9852 2 ASSEMBLY IGNITION COIL 
 58 092079 4 SCREW HHTT M6-1.0 X 25mm BP
 59 0A7215 2 SCREW SW 1/4”-20 X 5/8” WITH WASHER
 60 078643B 2 BOLT,CARB MOUNT M6-1.0 x85mm
 61 0E4867 1 BASE, AIR CLEANER
 62 0E5293 1 BOOT, INTAKE
 63 082774 1 KEY, WOODRFF 4 X 19D
 64 0C1547 1 O-RING 21.89 X 27.13 X 2.62mm
 65 0C1546 1 O-RING 59.92 X 66.98 X 3.53mm
 66 0A5358 1 ADPTR OIL PAD, FLARE
 67 0D9312 1 TUBE, ENGINE OIL RETURN
 68 0D9314 1 TUBE, ENGINE OIL OUT
 69 0C1557 1 O-RING 20.35 X 23.91 X 1.78mm
 70 0A9028 1 BOLT, OIL ADAPTOR
 71 0D9682A 1 WRAPPER, CYLINDER #2 SPCC
 72 0E0573 1 GASKET,CARB TO ADAPTOR
 73 0E1217A 1 CARBURETOR
 74 0E0572 1 GASKET,CARB TO INTAKE MANIFOLD
 75 0C3043 2 GASKET INTAKE PORT
 76 0D8836 1 MANIFOLD, INTAKE
 77 049821 4 SCREW SHC M8-1.25 X 30mm G12.9
 78 070008 4 WASHER FLAT M8 SS
 79 070006 4 WASHER LOCK M8 SS
 80 048031M 2 CLAMP HOSE 
 81 0F7065 18” HOSE 1\2” I.D.
 82 0E6885 1 SPRING, ANTI-LASH
 83 0D1366 1 BUSHING, GOVERNOR ROD
 84 035461 2 BARBED STRAIT 1/4”NPT X 3/8”
 85 0F6301 4 CLAMP, HOSE OETIKER 16.5mm
 86 0C9806 2 HOSE,3/8” I.D. x 6”
 87 0C3026 1 COOLER, OIL
 88 0D9683A 1 DUCT, OIL COOLER  SPCC
 89 0D6029 2 SCREW HHTT M6-1.0 X 16mm
 90 0C9764 4 PLASTITE, 1/4”-15 X 3/4”
 91 0C3024 1 COVER, AIRBOX
 92 0E6314 1 PLUG PANEL PLASTIC 0.562”
 93 0E3077 1 SLEEVE 5/8” I.D. X 12.5” LONG
 94 0388050AH0 1 CABLE BATTERY BLACK #6 48”
 95 0388040AM0 1 CABLE BATTERY RED #6 48”
 96 0E7351 1 ENGINE HARNESS (NOT SHOWN)
 97 0C3040 1 PRE-CLEANER
 98 055934D 1 CLAMP VINYL 1.06” X 0.406”  Z
 99 0C5136A 2 KNOB, AIR CLEANER
 100 0C8127 1 ELEMENT, AIR CLEANER
 101 049811 2 WASHER FLAT M6
 102 075763A 1 BOOT, BATTERY CABLE



 34 

26 30 24

9

1

23

10

2221

11

28

27

31

42 41

44

40 39
38

515

20

181415 3

17 16

33

3219

8

6

4 2 3

4 3

34
5

12

438

43

47 4648

53

50 49

25

37
38

36

35
3

Section 8 — Exploded Views and Parts Lists
Air-cooled 11 kW Generators
Alternator & Pulleys – Drawing No. 0E4880



  35

Section 8 — Exploded Views and Parts Lists
Air-cooled 11 kW Generators

Alternator & Pulleys – Drawing No. 0E4880

ITEM PART NO. QTY. DESCRIPTION

 1 0E0196A 1 FRAME, MOUNTING SS HSB
 2 022129 7 WASHER LOCK M8-5/16
 3 022145 8 WASHER FLAT 5/16-M8 ZINC
 4 022259 4 NUT HEX 5/16-18 STEEL
 5 0C7758 4 VIB MNT 1.5 X 1.38 X 5/16-18
 6 0C3168 1 WASHER LOCK SPECIAL 5/16
 7 0C2417 1 EARTH STRAP
 8 0E2424A 1 SKID, MOUNT ALTERNATOR
 9 0E2425 1 SKID, MOUNT ENGINE
 10 0E2421 1 MANIFOLD, EXHAUST
 11 0E1078A 1 GASKET, EXHAUST BASE
 12 0E3020 1 BRACKET, FRAME EXTENSION
 13 040976 4 SCREW SHC M8-1.25 X 20mm
 14 056893 6 SCREW CRIMPTITE 10-24 X ½
 15 023897 5 WASHER FLAT #10 ZINC
 16 0E1078 1 GASKET, EXHAUST BASE
 17 0C4138 2 GASKET,EXHAUST PORT
 18 043116 3 SCREW HHC M6-1.0 X 12 G8.8 
 19 022097 3 WASHER LOCK M6-1/4 
 20 022473 3 WASHER FLAT 1/4-M6 ZINC 
 21 0C1752 1 FAN NYLON 8" DIA 
 22 0C1753B 1 PULLEY, ALTERNATOR 2200 RPM
 23 075224D 1 PULLEY ENGINE 3600 RPM
 24 073118 1 SCREW HHC 3/8"-24 X 2-1/4"
 25 0E5984 1 DUCT, ALTERNATOR COVER
 26 022131 1 WASHER FLAT 3/8-M10 ZINC
 27 0C2824 6 SCREW TAP-R #10-32 X 9/16"
 28 0A9827B 1 BLOWER HOUSING 
 29 042633 1 SCREW HHC 3/8"-24 X 1" 
 30 022237 2 WASHER LOCK 3/8"
 31 049451 1 WASHER FLAT 0.406" I.D. X 1.62" O.D.
 32 0C1441 1 SET,BLOWER HOUSING GASKET
 33 0C1112 1 BELT,V-RIB 4LX42.75"
 34 083512 4 SCREW HHTT M8-1.2 X 16mm
 35 039288 2 SCREW HHC M8-1.25 X 55mm
 36 029459 2 TENSION SPRING
 37 075215 2 WASHER, SPRING CENTER
 38 052858 10 NUT LOCK FLANGE M8-1.25
 39 075237 4 WASHER, SPRING CENTER
 40 075242 4 SPRING, MOUNT
 41 0A9202 2 SUPPORT, SLIDE
 42 0A9918 4 SLIDE, NYLON
 43 0E0575 3.5 FT FOAM SEALING STRIP 1"
 44 0A9226 1 BEARING CARRIER LOWER
 45 0E4748 4 STUD, STATOR
 46 031971 1 BEARING
 47 0E3233 1 ROTOR
 48 073159 1 BEARING
 49 0E3229 1 STATOR
 50 0A9227 1 BEARING CARRIER UPPER
 51 066386 1 ASSEMBLY, BRUSH HOLDER
 52 066849 2 SCREW HHTT M5-0.8 x 16mm
 53 056326 3.4' TRIM VINYL BLACK



 36 

17

9

20

28

25

21

24

19

1110

23
22

22

15
26

14

13

16

12
18

8

29

9

30

27

45

32

17

1

26
15

14

16 13

19

21

25
20

24

12
18

23

Section 8 — Exploded Views and Parts Lists
Air-cooled 11 kW Generators
Regulator – Drawing No. 0E4881-C



  37

ITEM PART NO. QTY. DESCRIPTION

 1 0D5694 1 CASTING, TWIN REGULATOR HOUSING
 2 0F5022 1 SOLENOID COIL, 12VDC
 3 0C4647 1 GASKET , SOLENOID
 4 0C4680 1 PLUNGER, LP REGULATOR ASSEMBLY
 5 0C6070 1 SPRING-SOLENOID, PLUNGER
 8 0F4795 4 SCREW PPHM SEMS M4-0.7 X 10
 9 0D3973 2 PLUG, EXPANSION 16mm 
 10 0E6183 2 ELBOW 90D STREET 1/2” 
 11 0E6184 1 PLUG PIPE 1/2” COUNTERSUNK
 12 0D3308 4 WASHER, FLAT M3 X 10mm O.D. 
 13 0C5761 2 LEVER, REGULATOR
 14 0C5968 2 SUPPORT, INLET SEAL
 15 0C6066 2 SEAL, INLET
 16 0C5759 2 PIN, PIVOT ARM
 17 0C5764 2 SPRING, REGULATOR 
 18 070728 4 SCREW, PFHMS M3-0.5 x 5 
 19 0C6069 2 GASKET, DIAPHRAGM
 20 0C5762 2 COVER, TWIN REGULATOR
 21 045764 16 SCREW, TAPTITE M4X8 BP 
 22 0C6731 2 RIVET, POP .118 X .125 
 23 0C6067 2 SUPPORT, DIAPHRAGM
 24 0C4706 2 DIAPHRAGM, TWIN REGULATOR 
 25 0C6068 2 CAP, DIAPHRAGM SUPPORT
 26 0C4643A 2 INLET, TWIN REGULATOR 11.11 DIA. 
 27 026073 2 PLUG, STANDARD PIPE 1/8 STEEL SQUARE HEAD
 28 0E1010A 1 JET, GT990 LP GAS
 29 0C5760G 1 JET, GT990  NAT GAS 
 30 0C6606 1 BARBED STR 1/2 X 1/2NPT

Section 8 — Exploded Views and Parts Lists
Air-cooled 11 kW Generators

Regulator – Drawing No. 0E4881-C




